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Soquel High School Shop Renovation - WB-6044

Fixing Base (left)

# of
pack
reauired

Fixing Base (right)

# of
pack
reauired

Part Name Specification Q'ty Part Name Specification Q'ty

1 |Fixing Base(WB-5-5-09-1) 1 1 1 |Fixing BaseA(WB-5-5-09-1A) 1 1
2 |Hex Screw 3/8"*2-1/2" 2 2 2 |Hex Screw 3/8"*2-1/2" 2 2
3 |Hex Screw 3/8"*3/4" 1 1 3 |Hex Screw 3/8"*3/4" 1 1
4 |Hex Screw 5/16"*3/4" 1 1 4 |Hex Screw 5/16"*3/4" 1 1
5 [Lock Nut 3/8" 2 2 5 |Lock Nut 3/8" 2 2
6 |Flat Washer |3/8"*0D23*2t| 5 5 6 |Flat Washer |3/8"*0D23*2t| 5 5
7 [Flat Washer  |5/16"*0D23*2t] 1 1 7 |Flat Washer  |5/16"*0D23*2t] 1 1

Right Side Panel to Main Set 1 Left Side Panel to Main Set 1

Part Name

Specification

Part Name

Specification

Part Name Specification Part Name Specification
1 [Right Side Panel (WB-4-4P-01-1)| 1 1 1 |Left Side Panel (WB-4-4P-01-1) 1 1
2 |Half-threaded Screw | 3/8"*4" 9 9 2 |Half-threaded Screw | 3/8"*4" 9 9
3 |Lock Nut 3/8" 9 9 3 |Lock Nut 3/8" 9 9
4 [Flat Washer  [3/8"*0D23*2t| 18 18 4 [Flat Washer  [3/8"*0D23*2t| 18 18
Middle Panel to Main Set 4 Adjustable Backshelf (solid) 5

1 [Middle Panel (WB-4-4P-01-1) 1 4 1 | Adjustable Backshelf (solid)(WB-4-4-12-1)| 1 5
2 |Half-threaded Screw |3/8"*5-1/2" | 11 | 44 2 |Hex Screw |5/16"*3/4" 8 | 40
3 |Lock Nut 3/8" 11 44 3 |Flat Washer  |5/16"*0D23*2t| 8 40
4 [Flat Washer _ [3/8"*0D23*2t| 22 88

Triangular Rear Supports (right) 4 Triangular Rear Supports (left) 4

Part Name

Specification

Part Name

Specification

Part Name Specification Part Name Specification
1 |[Triangular Rear Supports (right)(BH-10-18-1) 1 4 1 |[Triangular Rear Supports (left) (BH-10-17-1) 1 4
2 |Hex Screw 5/16"*3/4" 5 20 2 |Hex Screw 5/16"*3/4" 5 20
3 |Lock Nut 5/16" 2 8 3 |Lock Nut 5/16" 2 8
4 |Flat Washer [5/16"*0D23*2t] 7 28 4 |Flat Washer  [5/16"*0D23*2t[ 7 28
Left Side Panel Top Joints 1 Middle Side Panel Top Joints 1

Part Name

Specification

Part Name

(Kits Placed inside the Light Package)

Specification

1 [Left Side Panel Top Joints (WB-4-4-2-21-1) 1 1 1 |Middle Side Panel Top Joints (WB-4-4P-08-1) 1 1
2 |Hex Screw 5/16"*3/4" 7 7 2 |Hex Screw 5/16"*3/4" 10 10
3 |Flat Washer |5/16"*0D23*2t| 7 7 3 |Flat Washer |5/16"*0D23*2t| 10 10

Right Side Panel Top Joints 4 Overhead Lights 5

1 |Right Side Panel Top Joints (WB-4-4-2-22-1) 1 4 18W Overhead Light

2 |Hex Screw 5/16"*3/4" 7 28 2 |Hex Screw 1/4"*3/4" 4 20

3 |Flat Washer _ |5/16"*0D23*2t| 7 28 3 |Flat Washer  |1/4"*0D19*2t| 4 20
Curtain Rod 10 Booth Outlet Flanged Connection

Part Name

Specification

Part Name

Specification

Part Name Specification Part Name Specification
1 |Curtain Rod(BH-10-13-18) 1 10 1 |Inlet Flange(H-10-19-1) 1 5
2 [Hex Screw 1/4"*3/4" 4 40 2 |Hex Screw 5/16"*3/4" 10 50
3 |Flat Washer 1/4"*0D19*2t| 4 40 3 [Flat Washer |5/16"*0D23*2t] 10 50
Adjacence of the Top Hood Draft
CO2 Bracket 5 (back part) and Upper Part of the 5

Part Name

Specification
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1 |CO2 Bracket 1 5 1 |Hex Screw 16 80

2 |Hex Screw 5/16"*3/4" 7 35 2 |Lock Nut 5/16" 12 60

3 |Flat Washer  |5/16"*0D23*2t| 7 35 3 [Flat Washer  |5/16"*0D23*2t| 28 140
Lifting Hanger 5



